
6

23

19

3

22

35

47

8
(2x)

4

2

1

5
(4x)

18

24

 23  7

 18 43
44 46

20

48
(x2)

24

40

42

41

27 24 27 40
41 42 30

No. 49-16-2738 
Brush Cutter Attachment
Serial No. M91A and B
FIG.	  PART NO.	 DESCRIPTION OF PART                	 NO. REQ.
	 1	 05-74-0313	 Flange Nut (Left Hand Thread)	 (1)
	 2	 31-10-0019	 Mount with Washer Assembly	 (1)
	 3	 49-16-2757	 Brush Cutter Blade (Accessory)	 (1)
	 4	 44-66-0149	 Lock Plate Assembly	 (1)
	 5	 05-81-0132	 M6 x 14mm Pan Hd. T-30 Machine Screw	 (4)
	 6	 05-81-0131	 M6 x 17.8mm Flat Hd. Hex Machine Screw	 (1)
	 7	 14-29-0038	 Gearbox Assembly	 (1)
	 8	 05-74-0015	 M6 x 21.5mm Cap Hd. T-30 Machine Screw	 (2)
	18	 ---------------	 Drive Shaft (For Brush Cutter)	 (1)	
	19	 43-54-0022	 Blade Guard Kit	 (1)
	20	 42-34-0016	 Brush Cutter Barrier Guard	 (1)
	22	 45-96-0030	 Wrench	 (1)
	23	 05-85-0080	 M8 x 1.25 Hex Hd. Screw	 (1)
	24	 ---------------	 Shoulder Strap	 (1)
	27	 06-57-0625	 M5 Nylon Insert Hex Nut	 (2)
	30	 45-56-0012	 Shoulder Strap Assembly	 (1)
	35	 44-60-0144	 Head Removal Pin	 (1)
	40	 44-66-0039	 Shoulder Strap Mounting Plate	 (1)
	41	 45-56-0011	 Shoulder Strap Mounting Band	 (1)
	42	 05-74-0015	 M6 x 21.5mm Cap Hd. T-30 Machine Screw	 (1)
	43 	 12-20-0511	 Service Nameplate (Not Shown)	 (1) 
	44	 10-20-8994	 Long Warning Label-Brush Cutter (Not Shown)	 (1)
	45	 10-20-8995	 Warning Label (Not Shown)	 (1)
	46	 38-50-0093	 Drive Shaft Assembly (For Brush Cutter)	 (1)
	47	 42-92-0175	 Brush Cutter Cover	 (1)  
	48	 06-82-0073	 M6 x 36mm Pan Hd. T-30 B Mach. Screw	 (2)

7




